
 
 

 

 Water Supply &  

Wastewater Mgmt. 
Baffinland Iron Mines Corporation : Mary River Project Pre-Development Plan 

Project No: H337697  

 

ISO 9001 H337697-4000-10-126-0001 , Rev. A 

  © Hatch 2011/06/10 

 

BAFFINLAND IRON MINES CORPORATION 

MARY RIVER PROJECT 

FRESH WATER SUPPLY, SEWAGE AND WASTEWATER MANAGEMENT 

FOR 

PRE-DEVELOPMENT WORKS 

ADDENDUM TO WASTEWATER MANAGEMENT PLAN 

APPENDIX B.5 

       

2011-09-02 A 

Issue for Internal 

Review R. Kapadia   
 

DATE REV. STATUS PREPARED BY CHECKED BY APPROVED BY APPROVED BY 
 

 CLIENT 



 
 

 

 Water Supply &  

Wastewater Mgmt. 
Baffinland Iron Mines Corporation : Mary River Project Pre-Development Plan 

Project No: H337697  
[...]
MILNE INLET TOTE ROAD

wiQ/z
LAYDOWN AREA

nN=4
GARAGE

hNfbc3=4 wrx3uc3g6
LINED STORAGE

u5b3=4
AIRSTRIP

wlXDtc3g6 woscw=4
LINED STORAGE AREA

s3hxlcst4f=4
FUEL STORAGE

nl7m3nw=4 f=/sJk5 wu3j5 byoxEymJ6
POLISHING/WASTE STABILIZATION POND

s3hcst4f=4
kNz

FUEL FARM

N

gxX4b3=4
BORROW PITS

wfb3ixon3Lt4 X3N4=Qifz5

xe4h3LQ5 yvs5 GW3bsMs3g6

sgWE @))*H
TEMPORARY SPUD BARGE
ARRANGEMENT (REMOVED
OCTOBER 2008)

gxX4b3=s?Q3g6 Gwkw5 kNdtzi rNs/4nsbsJ6H

EXISTING ROCK QUARRY (IOL COMMERCIAL LEASE)

gxX4b3=sJ6 !

ROCK QUARRY NO. 1

wl5g3bsJ6 gxX4b3=sJ6 !

BORROW SOURCE NO. 1

gxX4b3=sJ6 Gwkw5 kNdtzi rNs/4nsbsJ6H

EXISTING BORROW AREA (IOL COMMERCIAL LEASE)
m8N ckwoz8iz utmbos2 eax8i

PWSP

WWTF

APPROXIMATE DISCHARGE
LOCATION FROM WWTF OR PWSP



 
 
Figure 4. Acute Toxicity of Ammonia with pH. 



Figure 5:  Sheardown Lake NW Bathymetry 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6:  Sheardown Lake NW Water Quality Sites  















 

 
  
   

APPENDIX B 

 

TABLES FROM COLD REGIONS UTILITIES MONOGRAPH 



 

 21

APPENDIX “B” 
 

 
 

 Tables 10.1 to 10.4 from “Cold Regions Utilities Monograph, 3rd Edition 









 

 
  
   

APPENDIX C 

 

SEPROTECH DESIGN BRIEFS FOR MODELS N70 (MARY RIVER CAMP) AND N30 

(MILNE INLET CAMP) RBC UNITS 



 

 
  
   

APPENDIX C.1 

 

MODEL N70 – MARY RIVER CAMP RBC 



DESIGN BRIEF

BAFFINLAND - N70

May 25 2007

1. HYDRAULIC DESIGN: (AVERAGE DAILY FLOW)
1 unit at 34 m3/day = 34 m3/day = Q

101
design based on a 24 hour day.

2. INFLUENT PARAMETERS: Ontario Application? n y/n
BOD (biochemical oxygen demand) = 519 mg/l Designated Model? y y/n

SS (suspended solids) = 519 mg/l What Model? N 70
TKN = 65 mg/l

Phosphorus = 10 mg/l

3. TREATED EFFLUENT QUALITY:

BOD (biochemical oxygen demand) = 10 mg/l
SS (suspended solids) = 10 mg/l

NH3-N = 2 mg/l
Phosphorus = 0.5 mg/l

4. R.B.C. SURFACE AREA REQUIRED (AO):

a) Removal in Primary Settling Tank (P.S.T.)

Primary BOD Removal = 10% (Ref.1)
Primary Tank. Eff. BOD = 519 mg/l x 90%

to RBC = 467.1 mg/l
b) RBC BOD Loading.

Applied Load = 467.1 mg/l 34 m3/day

15.76 kg BOD/day
c) Area required to reduce BOD to 10 mg/l (AO)

Applied Load = 15.76 kg BOD/day 15.76 kg BOD/ day

For 10 mg/l* use 1.93 kg/day/100m2
817 m2 (*in a nitrification application, reduce

BOD to 30 mg/l, the nitrification
d) NH3-N to be removed

(Assume Organic Nitrogen is converted to Ammonia NH3)
Removed to 5 mg/l = 65 less 5 times 33,750 litres/day

= 2.03 kg/day = 4.46 lb/day

Area Required to reduce NH3-N to 5 mg/l
= 2.03 kg/day over 0.147 kg NH3-N/day/100 m2 (Ref. 12)

= 1378 m2 =
Residual NH3-N to be removed

below 5 mg/l = 5 mg/l less 2 mg/l times 33,750 litres/day

= 0.101 kg/day
Area Required to reduce NH3-N to 2

= 0.101 kg/day over 0.068 kg NH3-N/day/100 m2
= 149 m2 =

Total Nitrification Area Required = 1526 m2 =

e) Total Surface Media Required

Total Surface Media Required = 2343 m2

f) Staging

Hydraulic Loading 0.15 L/d/m2
B.O.D.post primary 15.76 kg BOD/day
Media req'd(B.O.D) 817 m2

Media req'd(nitrfct'n) 1,526 m2
Total req'd 2,343 m2

Min req'd to prevent 1st st. overload 509 m2
Min req'd to prevent 2nd st. overload 509 m2

ACTUAL AREA (m2) ACTUAL AREA (ft2)
First Stage 495 First Stage 5,328 21%

Second Stage 205 Second Stage 2,207 9%
Third Stage 822 Third Stage 8,848 35%

Fourth Stage 822 Fourth Sytage 8,848 35%
TOTAL 2,344 TOTAL 25,230

Minimum First Stage Media Area
Maximum loading to prevent first stage overload = 3.1 kg/day/100 m2

= 15.76 kg of post primary BOD/day divided by max. loading times 100 m2
= 509 m2

=
BOD remaining for 2nd Stage = 15.76 kg/day

Minimum Media 2nd Stage = 508.54 m2

Peak Flow (to EQ tank)

DESIGN BRIEF SEPROTECH SYSTEMS INC.



5. PRIMARY SETTLING TANK (P.S.T.) (per RBC unit):

a) Primary Settling Tank Influent Flows (per RBC unit)
Average Daily Flow = 33,750 litres/day

Recycle at 203% % = 68584 litres/day
Total Average Flow = 102,334 litres/day

Peak Daily Flow = 101,250 litres/day
Peak Flow including Recycle = 169,834 litres/day

b) Loading Rates

Average Overflow Rate = 16,000 Litres/day/m2 max from (Ref.5)
Peak Overflow Rate = 24,000 Litres/day/m2 (rounded) (Ref.7)

Detention Time = 4 hours use 4 hrs (Ref.6)

c) Surface Area Required

i) by Average Overflow Rate = Total Average Flow divided by Average Overflow Rate
= 6.40 m2

ii) by Peak Flow Rate = Peak Flow divided by Peak Overflow Rate
= 7.08 m2

Therefore, use 7.08 m2 to compare with actual area of P.S.T.

P. S. T. Surface Area for Model N 6.25 m x 3.35 m = 20.9 m2

Safety factor of: 2.96 times supplied.
Therefore Surface Area Acceptable

d) Volume Required = Q x Detention Time / 24 hrs / day
= 5.6 m3

P.S.T. Tank Capacity for this N is 44 m3
(after allowance for sludge) 7.7 safety factor

Therefore Volume Acceptable

6. FINAL SETTLING TANK (F.S.T.):

a) Loading Rates

Average Overflow Rate = 24000 Litres/day/m2 [Ref. 10]
Peak Overflow Rate = 44822 Litres/day/m2 [Ref. 10]

Detention Time = 3 hours

b) Surface Area Required

i) by Average Overflow Rate = Average Flow divided by Average Overflow Rate
= 1.41 m2

ii) by Peak Flow Rate = Peak Flow divided by Peak Overflow Rate
= 2.26 m2

Therefore, use 2.26 m2 to compare with actual area of F.S.T.

F. S. T. Surface Area for Model N 3.35 m x 3.0 m = 10 m2

Safety factor of 4.41 times supplied.
Therefore Surface Area Acceptable

c) Volume Required = Q x Detention Time / 1000 / 24 hrs / day
= 4.2 m3 =

F.S.T. Tank Capacity for this N is 10.9 m3
(after allowance for sludge) 2.6 safety factor

Therefore Volume Acceptable

DESIGN BRIEF SEPROTECH SYSTEMS INC.



7. ALUM DOSING CALCULATIONS:
Alum Dosing Molecular Weights
Al2(SO4)3 + 2 PO4

3- = 2 AlPO4 + 3 SO4
2- Al 27 g/mol

P 31 g/mol
Assumptions AlPO4 122 g/mol
Conc. Al2O3 in comm. alum sol.: 8.1 % Al2O3 102 g/mol
Density comm. alum sol.: 1.328 kg/l Al(OH)3 78 g/mol

Al2(SO4)3 342 g/mol
Data specific to site Al2(SO4)3

.14H 594 g/mol
Conc. P PST: 10 mg/l
Conc. P Out: 0.5 mg/l mol Al per mol Al2O3: 2
Required P removal: 9.5 mg/l mol AlPO4 per mol P: 1

95 % mol Al per mol P in AlPO4: 1
Black and Veach suggested Al:P molar ratio: 2.3 mol Al per mol Al(OH)3: 1
ADF 33,750 l/day mol Al per mol AlPO4: 1
Required tank autonomy: 28 days = 4 weeks

Dosing Calculations
Conc. Al2O3 needed = 37.8 mg/l
Conc. comm. alum sol. needed = 467.1 mg/l
Relative volume comm. alum sol. Needed = 0.000351765 l comm. alum/l wat.
Daily comm. alum consumption = 11.9 l/day

(dosing pump sizing): 0.49 l/h

Volume tank required = 332 l

73 imp. gal.

88 US gal.

P Reduction Mole Ratio Weight Ratio Weight Ratio
Required (%) Al:P Al:P Alum:P

75 1.38 1.2 13
76 1.41 1.23 13.3
77 1.45 1.26 13.6
78 1.48 1.29 13.9
79 1.52 1.32 14.2
80 1.55 1.35 14.5
81 1.58 1.38 14.8
82 1.62 1.41 15.1
83 1.65 1.44 15.4
84 1.69 1.47 15.7
85 1.72 1.5 16
86 1.78 1.55 16.6
87 1.84 1.6 17.2
88 1.89 1.65 17.8
89 1.95 1.7 18.4
90 2 1.75 19
91 2.05 1.79 19.5
92 2.1 1.83 19.9
93 2.17 1.89 20.6
94 2.24 1.94 21.3
95 2.3 2 22
96 2.38 2.05 22.6
97 2.45 2.1 23.2
98 2.47 2.15 23.8

99.7 2.57 2.235 24.82

Black and Veach (with interpolations)

DESIGN BRIEF SEPROTECH SYSTEMS INC.



7. SLUDGE CALCULATIONS:

Assumptions Used for Calculation of Sludge Accumulation
1. Inlet TSS: 519 mg/l
2. Outlet TSS: 10 mg/l
3. Inlet BOD5: 519 mg/l
4. Outlet BOD5: 10 mg/l
5. Average Daily Flow: 34 m3/day
6. Proportion of inlet BOD5 soluble: 70%
7. Total incoming solids 17.52 kg/d
8. Inert portion of solids (30%) 5.25 kg/d
9. Remaining organic solids (70%) 12.26 kg/d
11. Assuming Aerobic digester removal efficiency 50%. 6.13 kg/d

12. BOD removed in secondary treatment 15.09 kg/d
13. Sludge produce due to BOD removal 4.53 kg/d
15. Aerobic digester removal efficiency 50%. 2.26 kg/d
16. Total sludge produced per day 13.65 kg/d

Information Pertaining to the ROTORDISK Used in Calculation of Sludge Accumulation
1. All sludge accumulates in the PST (sludge settled in the FST is pumped back to the PST).
2. PST Surface Area: 20.9 m2
3. PST Volume: 43.6 m3
4. PST Sludge Storage Capacity: 21.8 m3

TOTAL Mass of sludge produced that accumulates in the PST: 13.6 kg/day

Volume of Wet Sludge produced Daily: 0.2730 m3/day
Depth of Wet Sludge produced Daily: 0.0130 m/day
Frequency of Pump-Outs: 80 days

DESIGN BRIEF SEPROTECH SYSTEMS INC.



SUMMARY OF REFERENCES

Ref.1
excerpt from "Design of Municipal Wastewater Treatment Plants Volume 1", Chapters 1-12, WEF Manual of Practice No. 8,
ASCE Manual and Report on Engineering Practice No. 76, p. 475, which states, " Sedimentation with coagulation may
remove 60 to 90% of the TSS, 40 to 70% of BOD5, 30 to 60% of COD, 70 to 90% of the Phosphorus, and 80 to 90% of the
bacteria loadings. In comparison, sedimentation without coagulation, may remove only 40 to 70% of the TSS, 25 to 40%
of the BOD5, 5 to 10% of the Phosphorus loadings, and 50 to 60% of the bacteria loadings."

Ref.2
excerpt from "Manual of Policy, Procedures and Guidelines for Private Sewage Disposal Systems, Ontario Regulation
374/81 under part VII of the Environmental Protection Act", May 1982, ISBN 0-7743-7303-2, section 12.7.1, which
states, "if it is a system operating on the rotating biological disc or similar principle involving contact of the
biomass with air, provide a disc area so that the daily loading of sewage will not be in excess of 1.25 kg of BOD5
per 100 sq.m. of disc area, or a hydraulic loading in excess of 45 l/sq.m. of disc area".

Ref.3
excerpt from "Pilot Plant Studies of Rotating Biological Contactors treating municipal Wastewater",
by: K.L. Murphy and R.W. Wilson, International Environmental Consultants Ltd., Toronto Ontario,
prepared for Central Mortgage and Housing Corporation, Ottawa, Ontario.

Ref.4
excerpt from "Design of Municipal Wastewater Treatment Plants Volume 1", Chapters 1-12, WEF Manual of Practice No. 8,
ASCE Manual and Report on Engineering Practice No. 76, p. 776, which states, "...whenever the first stage loading
limit exceeded 3.1 kg BOD5/100 sq.m.day(6.4 lbs. BOD5/d/1000 sq.ft.), the system was associated with the presence
of sulfur-oxidizing organisms".

Ref.5
excerpt from "EPA Process Design Manual, On-site Wastewater Treatment and Disposal Systems", Oct 1980,
EPA 625/1-80-012, section 6.4.2.4.e., p.149, which states, "...average flow design values normally range from
200 to 400 gpd/sq.ft.(8 to 16 cu.m./d/sq.m.)".

Ref.6
excerpt from " O&M of Trickling Filters, RBC's, and Related Processes, Manual of Practice OM-10, 1988, Water
Pollution Control Federation, p. 105, which states, " Weir overflow rates typically range from 125 to 250 cu.m./m.d
(10,000 to 20,000 USgpd/ft.)...The wastewater detention time in a settling basin is normally between 1 to 3 hours,
but has been as high as 10 hours with excellent results". [use 4 hours]

Ref.7
excerpt from "EPA Process Design Manual, Wastewater Treatment Facilities for Sewered Small Communities", Oct 1977,
EPA-625/1-77-009, section 6.4.2., which states, " the peak overflow rate may be 2,500 to 3,000 USgpd/sq.ft.
(100 to 120 cu.m./sq.m.d) for primary clarifiers followed by biological treatment processess".
" Clarifiers handling chemical flocs, such as aluminum or iron coagulants, should be designed for peak overflow rates
no longer than 600 and 800 USgpd/sq.ft.(24 and 32 cu.m./sq.m.d)".

Ref.8
excerpt from "Design of Municipal Wastewater Treatment Plants Volume 1", Chapters 1-12, WEF Manual of Practice No. 8,
ASCE Manual and Report on Engineering Practice No. 76, p. 484, which states, " TSS removal efficiencies in primary
sedimentation tanks usually range between 50 and 65%. Many designers assume a removal efficiency of 60% for
estimation purposes".

Ref.9
excerpt from "Wastewater Engineering Treatment, Disposal, and Reuse", 3rd ed., Metcalf and Eddy Inc., revised by
George Tchobanoglous and Franklin L. Burton, p.808, table 12-14, which shows,"...typical concentrations of
thickened sludge for a rotating biological contactor is 2 to 5%".

Ref.10
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 2.10, which states, " Murphy and Wilson recommend surface overflow rates less than 600 gpd/sq.ft. to
maximize solids removal... DeCarlo recommends that peak hydraulic rates be limited to 1000 to 1200 gpd/sq.ft.".

Ref.11
excerpt from "EPA Process Design Manual, Wastewater Treatment Facilities for Sewered Small Communities", Oct 1977,
EPA-625/1-77-009, section 9.2.4.6, p.9-43, which states, " Sludge produced by the RBC unit is similar to humus
sludge from a trickling filter. The amount of sludge produced will depend on waste characteristics and loading
rates. An RBC unit designed for 80% BOD5 removal would produce about 0.7 lb. of sludge per lb. of BOD5 removed;
95% percent removal would produce about 0.3 lb. of sludge."

Ref.12
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 5.5.2.2, which states, "Figure 5-19 represents data for one day for a given stage...The zero-order
removal rate above bulk liquid ammonia nitrogen concentrations of 5 mg/l in Figure 5-19 is projected at
0.3 lb. NH3-N/day/1000 sq.ft., same as the Autotrol design". (Figure 5-19 attached)

Ref.13
excerpt from Ministry of Environment and Energy - Ahlberg & Kwong Report - "Winter Operation"
No process or operating problems were experienced throughout the winter. The minimum temperature encountered
in the unit, with a raw sewage feed rate of 320 gpd, was 4 oC. Process performance remained good during the winter even
under conditions of intermittent operation.

DESIGN BRIEF SEPROTECH SYSTEMS INC.



Ref.14
excerpt from the Forgie study
For the RBC unit and wastewater tested, the effect of temperature on removal efficiency over the 15 oC to 5 oC range was relatively
low (theta = 1.001 to 1.02)

Ref.15
excerpt from Trinh - Environment Canada "Exploration Camp Wastewater Characterization and Treatment Plant Assessment"
It [the RBC] also operated at a low liquid temperature of 4 oC during one week without the effluent quality deteriorating.

Ref.15
WEF MOPNo. 8, p913 Oxygen recovery is 2.86 mg O2/mg NO3-N reduced."

Ref.16
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 2.9.3, which states, " The observed denitrification rate at 550F was approximately 0.85 lb NO3-N /day/1000sq. ft.."

Ref.17
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 2.9.2, which states, " The commonly used design value for the required methanol dosage is 3 mg/mg NO3-N reduced."

Ref.18
WEF MOPNo. 8, p913 states that "Oxygen recovery is 2.86 mg O2/mg NO3-N reduced." and that Heterotrophic biomass production is approximately 0.4 mg VSS/mg COD removed"

DESIGN BRIEF SEPROTECH SYSTEMS INC.







 

 
  
   

APPENDIX C.2 

 

MODEL N30 – MILNE INLET CAMP RBC 

 



DESIGN BRIEF

SHANCO NUNAVUT - RETRO-FIT
*Note that since this is a retro-fit that has not been tested in the field, effluent values are target values.

1. HYDRAULIC DESIGN: (AVERAGE DAILY FLOW)
1 unit at 14 m3/day = 14 m3/day = Q

Peak Flow 41
design based on a 24 hour day.

2. INFLUENT PARAMETERS: Ontario Application? n y/n
BOD (biochemical oxygen demand) = 491 mg/l Designated Model? y y/n

SS (suspended solids) = 491 mg/l What Model? B30 MODIFIED

TKN = 70 mg/l with extra media

Phosphorus = n/a mg/l In concrete tank? Full Steel

3. TREATED EFFLUENT QUALITY:

BOD (biochemical oxygen demand) = 20 mg/l
SS (suspended solids) = 20 mg/l

NH3-N = 2 mg/l this effluent concentration is expected after the retro-fit
Phosphorus = n/a mg/l

4. R.B.C. SURFACE AREA REQUIRED (AO):

a) Removal in Primary Settling Tank (P.S.T.)

Primary BOD Removal = 10% (Ref.1)
Primary Tank. Eff. BOD = 490.9090909 mg/l x 90%

to RBC = 441.8181818 mg/l
b) RBC BOD Loading.

Applied Load = 441.8181818 mg/l 14 m3/day

5.96 kg BOD/day
c) Area required to reduce BOD to 20 mg/l (AO)

Applied Load = 5.96 kg BOD/day 5.96 kg BOD/ day

For 20 mg/l* use 1.95 kg/day/100 m2 (*in a nitrification application, reduce
306 m2 BOD to 30 mg/l, the nitrification

TABLE #1 process completes the BOD reduction)
BOD REMOVAL RATES

Seprotech Curve

Req. effl. lbs/day/1000 ft2 kg/day/100 m2

5 1.25 0.61
10 2.65 1.29
15 2.00 0.98 * For effluent strengths less than 20 mg/l, filtration
20 2.65 1.29 is required. Filtration removes the sloughed
25 3.35 1.64 biomass 50% of which is BOD. Therefore, to obtain
30 4.00 1.95 effluent strengths of 5 and 10 mg/l BOD use the
35 4.60 2.25 loading rates for 10 and 20 mg/l respectively with
40 5.15 2.52 filtration.
50 6.00 2.92
60 7.15 3.52
70 8.28 4.05 No temperature
80 9.40 4.59 correction required
90 10.53 5.13 Refs. 13,14,&15

USE 1.95

d) NH3-N to be removed

(Assume Organic Nitrogen is converted to Ammonia NH3)
Removed to 5 mg/l = 70 less 5 times 13,500 litres/day

= 0.88 kg/day = 1.93 lb/day

Area Required to reduce NH3-N to 5 mg/l
= 0.88 kg/day over 0.147 kg NH3-N/day/100 m2 (Ref. 12)

= 597 m2 =
Residual NH3-N to be removed

below 5 mg/l = 5 mg/l less 2 mg/l times 13,500 litres/day

= 0.041 kg/day
Area Required to reduce NH3-N to 0

= 0.041 kg/day over 0.089 kg NH3-N/day/100 m2 (Ref. 12)

= 46 m2 = TABLE # 2 - Brenner

Total Nitrification Area Required = 642 m2 = (Ref. 12) Req'd NH3-N Removal

concentration Rate

e) Total Surface Media Required (kg/day/

Total Surface Media Required = 948 m2 (mg/l) 100m2)

1 0.037
f) Staging 1.5 0.061

Hydraulic Loading 0.13 L/d/m2 2 0.089
B.O.D.post primary 5.96 kg BOD/day 2.5 0.110
Media req'd(B.O.D) 306 m2 3 0.123

Media req'd(nitrfct'n) 642 m2 3.5 0.135
Total req'd 948 m2 No temperature 4 0.147

Min req'd to prevent 1st st. overload 192 m2 correction required 4.5 0.147
Min req'd to prevent 2nd st. overload 71 m2 Refs. 13,14,&15 5 0.147

DESIGN BRIEF SEPROTECH SYSTEMS INC.



Media Distribution After Retro-fit

ACTUAL AREA (m2)
First Stage 205

Second Stage 140
Third Stage 784

Fourth Stage 0
TOTAL 1,129

Minimum First Stage Media Area
Maximum loading to prevent first stage overload = 3.1 kg/day/100 m2

= 5.96 kg of post primary BOD/day divided by max. loading times 100 m2
= 192 m2

BOD remaining for 2nd Stage = 2.21 kg/day
Minimum Media 2nd Stage = 71.38 m2

5. PRIMARY SETTLING TANK (P.S.T.) (per RBC unit):

a) Primary Settling Tank Influent Flows (per RBC unit)
Average Daily Flow = 13,500 litres/day

Recycle at 507% % = 68472 litres/day
Total Average Flow = 81,972 litres/day

Peak Daily Flow = 40,500 litres/day
Peak Flow including Recycle = 108,972 litres/day

b) Loading Rates

Average Overflow Rate = 16,000 Litres/day/m2 max from (Ref.5)
Peak Overflow Rate = 24,000 Litres/day/m2 (rounded) (Ref.7)

Detention Time = 4 hours use 4 hrs (Ref.6)

c) Surface Area Required

i) by Average Overflow Rate = Total Average Flow divided by Average Overflow Rate
= 5.12 m2

ii) by Peak Flow Rate = Peak Flow divided by Peak Overflow Rate
= 4.54 m2

Therefore, use 5.12 m2 to compare with actual area of P.S.T.

P. S. T. Surface Area for Model B30 3.35 m x 4.19 m = 14.0 m2

Safety factor of: 2.74 times supplied.
Therefore Surface Area Acceptable

d) Volume Required = Q x Detention Time / 24 hrs / day
= 2.3 m3

P.S.T. Tank Capacity for this B30 is 27 m3
(after allowance for sludge) 12.0 safety factor

Therefore Volume Acceptable

6. FINAL SETTLING TANK (F.S.T.):

a) Loading Rates

Average Overflow Rate = 24000 Litres/day/m2 [Ref. 10]
Peak Overflow Rate = 44822 Litres/day/m2 [Ref. 10]

Detention Time = 3 hours

b) Surface Area Required

i) by Average Overflow Rate = Average Flow divided by Average Overflow Rate
= 0.56 m2

ii) by Peak Flow Rate = Peak Flow divided by Peak Overflow Rate
= 0.30 m2

Therefore, use 0.56 m2 to compare with actual area of F.S.T.

F. S. T. Surface Area for Model B30 3.35 m x 1.0 m = 3 m2

Safety factor of 5.75 times supplied.
Therefore Surface Area Acceptable

c) Volume Required = Q x Detention Time / 1000 / 24 hrs / day
= 1.7 m3 =

F.S.T. Tank Capacity for this B30 is 4.0 m3
(after allowance for sludge) 2.4 safety factor

Therefore Volume Acceptable

The actual volume per bucket may change in the field
depending on how much wastewater each bucket
picks up

DESIGN BRIEF SEPROTECH SYSTEMS INC.



7. SLUDGE CALCULATIONS:

Assumptions Used for Calculation of Sludge Accumulation
1. Inlet TSS: 491 mg/l
2. Outlet TSS: 20 mg/l
3. Inlet BOD5: 491 mg/l
4. Outlet BOD5: 20 mg/l
5. Average Daily Flow: 34 m3/day
6. Proportion of inlet BOD5 soluble: 70%
7. Total incoming solids 16.57 kg/d
8. Inert portion of solids (30%) 4.97 kg/d
9. Assuming Aerobic digester removal efficiency, 50%. 5.80 kg/d

10. BOD removed in secondary treatment 14.24 kg/d
11. Sludge produce due to BOD removal 4.27 kg/d
12. Aerobic digester removal efficiency 50%. 2.14 kg/d
13. Total sludge produced per day 12.90 kg/d

Information Pertaining to the ROTORDISK Used in Calculation of Sludge Accumulation
1. All sludge accumulates in the PST (sludge settled in the FST is pumped back to the PST).
2. PST Surface Area: 14.0 m2
3. PST Volume: 27.0 m3
4. PST Sludge Storage Capacity: 13.5 m3

TOTAL Mass of sludge produced that accumulates in the PST: 12.9 kg/day

Volume of Wet Sludge produced Daily: 0.2581 m3/day
Depth of Wet Sludge produced Daily: 0.0184 m/day
Frequency of Pump-Outs: 52 days

SUMMARY OF REFERENCES

Ref.1
excerpt from "Design of Municipal Wastewater Treatment Plants Volume 1", Chapters 1-12, WEF Manual of Practice No. 8,
ASCE Manual and Report on Engineering Practice No. 76, p. 475, which states, " Sedimentation with coagulation may
remove 60 to 90% of the TSS, 40 to 70% of BOD5, 30 to 60% of COD, 70 to 90% of the Phosphorus, and 80 to 90% of the
bacteria loadings. In comparison, sedimentation without coagulation, may remove only 40 to 70% of the TSS, 25 to 40%
of the BOD5, 5 to 10% of the Phosphorus loadings, and 50 to 60% of the bacteria loadings."

Ref.2
excerpt from "Manual of Policy, Procedures and Guidelines for Private Sewage Disposal Systems, Ontario Regulation
374/81 under part VII of the Environmental Protection Act", May 1982, ISBN 0-7743-7303-2, section 12.7.1, which
states, "if it is a system operating on the rotating biological disc or similar principle involving contact of the
biomass with air, provide a disc area so that the daily loading of sewage will not be in excess of 1.25 kg of BOD5
per 100 sq.m. of disc area, or a hydraulic loading in excess of 45 l/sq.m. of disc area".

Ref.3
excerpt from "Pilot Plant Studies of Rotating Biological Contactors treating municipal Wastewater",
by: K.L. Murphy and R.W. Wilson, International Environmental Consultants Ltd., Toronto Ontario,
prepared for Central Mortgage and Housing Corporation, Ottawa, Ontario.

Ref.4
excerpt from "Design of Municipal Wastewater Treatment Plants Volume 1", Chapters 1-12, WEF Manual of Practice No. 8,
ASCE Manual and Report on Engineering Practice No. 76, p. 776, which states, "...whenever the first stage loading
limit exceeded 3.1 kg BOD5/100 sq.m.day(6.4 lbs. BOD5/d/1000 sq.ft.), the system was associated with the presence
of sulfur-oxidizing organisms".

Ref.5
excerpt from "EPA Process Design Manual, On-site Wastewater Treatment and Disposal Systems", Oct 1980,
EPA 625/1-80-012, section 6.4.2.4.e., p.149, which states, "...average flow design values normally range from
200 to 400 gpd/sq.ft.(8 to 16 cu.m./d/sq.m.)".

Ref.6
excerpt from " O&M of Trickling Filters, RBC's, and Related Processes, Manual of Practice OM-10, 1988, Water
Pollution Control Federation, p. 105, which states, " Weir overflow rates typically range from 125 to 250 cu.m./m.d
(10,000 to 20,000 USgpd/ft.)...The wastewater detention time in a settling basin is normally between 1 to 3 hours,
but has been as high as 10 hours with excellent results". [use 4 hours]

Ref.7
excerpt from "EPA Process Design Manual, Wastewater Treatment Facilities for Sewered Small Communities", Oct 1977,
EPA-625/1-77-009, section 6.4.2., which states, " the peak overflow rate may be 2,500 to 3,000 USgpd/sq.ft.
(100 to 120 cu.m./sq.m.d) for primary clarifiers followed by biological treatment processess".
" Clarifiers handling chemical flocs, such as aluminum or iron coagulants, should be designed for peak overflow rates
no longer than 600 and 800 USgpd/sq.ft.(24 and 32 cu.m./sq.m.d)".

Ref.8
excerpt from "Design of Municipal Wastewater Treatment Plants Volume 1", Chapters 1-12, WEF Manual of Practice No. 8,
ASCE Manual and Report on Engineering Practice No. 76, p. 484, which states, " TSS removal efficiencies in primary
sedimentation tanks usually range between 50 and 65%. Many designers assume a removal efficiency of 60% for

DESIGN BRIEF SEPROTECH SYSTEMS INC.



estimation purposes".

Ref.9
excerpt from "Wastewater Engineering Treatment, Disposal, and Reuse", 3rd ed., Metcalf and Eddy Inc., revised by
George Tchobanoglous and Franklin L. Burton, p.808, table 12-14, which shows,"...typical concentrations of
thickened sludge for a rotating biological contactor is 2 to 5%".

Ref.10
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 2.10, which states, " Murphy and Wilson recommend surface overflow rates less than 600 gpd/sq.ft. to
maximize solids removal... DeCarlo recommends that peak hydraulic rates be limited to 1000 to 1200 gpd/sq.ft.".

Ref.11
excerpt from "EPA Process Design Manual, Wastewater Treatment Facilities for Sewered Small Communities", Oct 1977,
EPA-625/1-77-009, section 9.2.4.6, p.9-43, which states, " Sludge produced by the RBC unit is similar to humus
sludge from a trickling filter. The amount of sludge produced will depend on waste characteristics and loading
rates. An RBC unit designed for 80% BOD5 removal would produce about 0.7 lb. of sludge per lb. of BOD5 removed;
95% percent removal would produce about 0.3 lb. of sludge."

Ref.12
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 5.5.2.2, which states, "Figure 5-19 represents data for one day for a given stage...The zero-order
removal rate above bulk liquid ammonia nitrogen concentrations of 5 mg/l in Figure 5-19 is projected at
0.3 lb. NH3-N/day/1000 sq.ft., same as the Autotrol design". (Figure 5-19 attached)

Ref.13
excerpt from Ministry of Environment and Energy - Ahlberg & Kwong Report - "Winter Operation"
No process or operating problems were experienced throughout the winter. The minimum temperature encountered
in the unit, with a raw sewage feed rate of 320 gpd, was 4 oC. Process performance remained good during the winter even
under conditions of intermittent operation.

Ref.14
excerpt from the Forgie study
For the RBC unit and wastewater tested, the effect of temperature on removal efficiency over the 15 oC to 5 oC range was relatively
low (theta = 1.001 to 1.02)

Ref.15
excerpt from Trinh - Environment Canada "Exploration Camp Wastewater Characterization and Treatment Plant Assessment"
It [the RBC] also operated at a low liquid temperature of 4 oC during one week without the effluent quality deteriorating.

Ref.15
WEF MOPNo. 8, p913
Oxygen recovery is 2.86 mg O2/mg NO3-N reduced."

Ref.16
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 2.9.3, which states, " The observed denitrification rate at 550F was approximately 0.85 lb NO3-N /day/1000sq. ft.."

Ref.17
excerpt from "Design Information on Rotating Biological Contactors", by Richard C. Brenner, EPA-600/2-84-106,
section 2.9.2, which states, " The commonly used design value for the required methanol dosage is 3 mg/mg NO3-N reduced."

Ref.18
WEF MOPNo. 8, p913 states that "Oxygen recovery is 2.86 mg O2/mg NO3-N reduced." and that
Heterotrophic biomass production is approximately 0.4 mg VSS/mg COD removed"

DESIGN BRIEF SEPROTECH SYSTEMS INC.





 

 
  
   

APPENDIX D  

 

MARY RIVER RBC DESIGN PROCESS EVALUATION 



 

AMEC Geomatrix Limited 
420 Weber Street North, Unit G 
Waterloo, Ontario N2L 4E7 
Tel (519) 886-7500 
Fax (519) 886-7419 
www.amecgeomatrix.ca 

 

 

Technical Memorandum   
To: Jim Millard 

Environmental Superintendent 
Baffinland Iron Mines Corporation 

Project: W01391.001 

From: Dave Ellis, P.Eng., AMEC Geomatrix Limited 
Jered Munro, AMEC Geomatrix Limited 

  

   

Date: March 27, 2009  

 

Subject: Mary River RBC Process Design Evaluation 

 
AMEC Geomatrix Limited (AMEC) has completed a third party review of the Mary River sewage 
treatment plant for Baffinland Iron Mines Corporation (BIM) and has summarized the findings of 
the review in this technical memorandum.  

The memo discusses the original design basis provided from Seprotech Systems Inc. 
(Seprotech),  actual 2008 operating conditions, and provides a recommendation on the 
treatment capacity of the installed system at Mary River. The treatment capacity 
recommendation is based on the estimated original design capacity and the actual loading data 
recorded during the 2008 operating season. AMEC has also prepared a process flow diagrams 
(attached) which provides information on proposed enhancements to the existing system for 
provisional future improvements in site treatment capacity.   

Recommendations 

Using the hydraulic and ammonia loading rates generated during 2008 at Mary River, AMEC 
recommends that BIM limit the maximum on-site staff at Mary River to 123 people for the 
existing treatment system.  This recommendation is based on the assumption that the daily per 
capita hydraulic and organic loadings remain the same as the 2008 operating season and is 
conservative.   

If in the future, BIM requires more than 123 employees on site, it is recommended that the 
additional media provided by Seprotech (Shaft #2) be installed in series with the existing Shaft 
#1 (current RBC unit). This will increase the nitrification capacity of the system to allow for up to 
236 people.  The increased capacity, however, does not allow for increased hydraulic loadings, 
i.e, the total water usage cannot be increased above current maximum average daily design 
flowrate.  

 



Technical Memorandum 
 March 27, 2009 
Page 2 of 10 

 

Wastewater Treatment System Review Assumptions 

 

This wastewater treatment system review is based on the following general assumptions. 

• We have assumed that 100% of the organic nitrogen measured in the total Kjeldahl 
nitrogen (TKN) test hydrolyzes to form ammonia-nitrogen (NH3-N). 

• A 10% removal across the primary clarifier section is assumed. 

• The minimum wastewater system operating temperature of 15 deg C is maintained in 
the treatment sections throughout the operating season 

• The specific BOD removal rates used by Seprotech in the design calculations are valid 
for their systems based on their experience with arctic installations.. 

 

Biological System Design Basis  

The design basis for the Mary River wastewater treatment system was developed by Seprotech 
in 2007. The subsequent system design was required to produce treated effluent that would 
meet the regulated requirements established by the Nunavut Water Board (NWB). A summary 
of regulatory requirements specified in Baffinland’s NWB Licence No. 2BB-MRY0710 are listed 
in Table 1. 

 Table 1: NWB Sewage Discharge Requirements 

   Maximum Average 

Parameter Units Concentration 

BOD5 mg/L 30 

Total Suspended Solids (TSS) mg/L 35 

Faecal Coliform CFU/100mL 1000 

pH - 6.5-9.0 

Oil and Grease - No visible sheen 

Acute Toxicity - Non acutely toxic* 

*  Acute lethality to Rainbow Trout, Oncorhynchus mykiss (as per Environment Canada’s Environmental Protection Series 

Biological Test Method EPS/1/RM/13); and Acute lethality to Daphnia magna (as per Environment Canada’s Environmental 

Protection Series Biological Test Method EPS/1/RM/14).  

Although the limits do not specifically identify the effluent ammonia concentration, the 
requirement for acute toxicity testing provides an inherent effluent ammonia limit. Work 
completed by Knight Piesold and North/South Consultants Inc. in 2007 (Wastewater 